TRIMMERS HOSHI K43B
HOSHI K43L
HOSHI K48B
HOSHI K48L
HOSHI K48B - Kar
HOSHI K48L - Kar

Version 1.01 July 24th 2009



1 [ILLUSTRED PARTS LIST
BIKE HANDLE
1
o
T.
Ol -
|,
12
Qty.

REF. PART Nr. DESCRIPTION K43 B| K43 L| K48 B| K48 L| K48 B-K| K48 L-K NOTE
1 H2601001 Handlebar 1 1 1 219
2 H2601002 Bolt, Hold 1 1 1
3 H2601003 Washer 1 1 1
4 H2601004 Up Bracket, Pipe 1 1 1
5 H2601005 Bottom Bracket, Pipe 1 1 1
6 H2601006 Hand Grip 1 1 1
7 H2801007 Seat, Handle left 1 1 1 228
8 H2601008 Square Nut 1 1 1
9 H2801009 Seat, Handle right 1 1 1 228

10 H2601010 Bolt 3 3 3 m5x30
11 H2801011 Wiring clamp kit 1 1 1 3pcs - 28
12 H2801012 Seat, Handle complete 1 1 1 228

13 H2601013 Double Harness 1 1 1

Version 1.01 July 24th 2009




2

ILLUSTRED PARTS LIST

GEAR BOX

Qty.

REF. PART Nr. DESCRIPTION K43 B| K43 L | K48 B| K48 L| K48 B-K| K48 L-K NOTE
1 H2802001 Gear Box 1 1 1 1 1 1 228 - 1,35
2 H2802002 Stiff Shaft 1 1 1 1 1 1 28 - 9T
3 H2802003 Bracket for gravel guard 1 1 1 1 1 1 228
4 H2602004 Bolt 2 2 2 2 2 2 M6x30
5 H2602005 Warnings Label 1 1 1 1 1 1

H2802006 Brand label Hoshi K43 (Bike) 1

H2802206 Brand label Hoshi K43 (Loop) 1
6 H2802007 Brand label Hoshi K48 (Bike) 1

H2802207 Brand label Hoshi K48 (Loop) 1

H2802008 Brand label Hoshi K48 KAR (Bike) 1

H2802208 Brand label Hoshi K48 KAR (Loop) 1
7 H2802009 Shafting pipe 1 1 1 1 1 1 228
8 H2802010 Hanger 1 1 1 1 1 1 228
9 H2602011 Bolt 1 1 1 1 1 1 M5x20
10 H2802012 Clutch Drum 1 1 1 1 1 1 978-98-9T
11 H2602013 Snap Ring 1 1 1 1 1 1 R30
12 H2602014 Bearing 2 2 2 2 2 2 60017
13 H2602015 Snap Ring 1 1 1 1 1 1 S11
14 H2802016 Clutch Drum Seat 1 1 1 1 1 1 778
15 H2802017 Clamp seat 1 1 1 1 1 1 228
16 H2602018 Gravel Guard Assy. 1 1 1 1 1 1
17 H2802019 Clutch Drum complete 1 1 1 1 1 1 278-98-9T-228
18 H2602020 Gravel guard rubber support 1 1 1 1 1 1
20 H2602021 Circlip 1 1 1 1 1 1 R26
21 H2602022 Circlip 1 1 1 1 1 1 S10
22 H2602023 Bearing 1 1 1 1 1 1 6000

Version 1.01 July 24th 2009




2

ILLUSTRED PARTS LIST

GEAR BOX

Qty.

REF. PART Nr. DESCRIPTION K43 B| K43 L| K48 B| K48 L | K48 B-K | K48 L-K NOTE
23 H2802024 Gear box housing 1 1 1 1 1 1 228
24 H2602025 Allen Screw 1 1 1 1 1 1 M6x30
25 H2602026 Allen Screw 1 1 1 1 1 1 M5x10
26 H2602027 Bolt 1 1 1 1 1 1 M6x25
27 H2602028 Bearing 1 1 1 1 1 1 6000
28 H2602075 Shaft transmission 1 1 1 1 1 1
29 H2802030 Trasmission (Pinion+Crown) 1 1 1 1 1 1 28-9T-R-1,35
30 H2602031 Bearing 1 1 1 1 1 1 6201
31 H2602032 Circlip 1 1 1 1 1 1 R32
32 H2602033 Protection 1 1 1 1 1 1
33 H2602034 Screw 3 3 3 3 3 3 4x10
34 H2602035 Internal flange 1 1 1 1 1 1
35 H2602036 External flange 1 1 1 1 1 1
36 H2602037 Cover 1 1 1 1 1 1
37 H2602038 Special Nut 1 1 1 1 1 1
38 H2602039 Screw 2 2 2 2 2 2 M4x15
39 H2602040 Allen Screw 4 4 4 4 4 4 M6x20
40 H2602041 Allen Screw 4 4 4 4 4 4 M5x13
41 H2602042 Allen Screw 1 1 1 1 1 1 M5x20
42 H2602043 Oil seal 1 1 1 1 1 1 17x32x7
43 H2602044 Bearing 1 1 1 1 1 1 6000Z
a4 H2602045 Allen Screw 1 1 1 1 1 1 M5x10

Version 1.01 July 24th 2009




3

ILLUSTRED PARTS LIST

CONTROL BIKE HANDLE

Qty.
REF. PART Nr. DESCRIPTION K43 B| K43 L| K48 B| K48 L | K48 B-K | K48 L-K NOTE
1 H2603001 Left handle 1 1 1
2 H2603H02 Throttle Cable Assy 1 1 1
3 H2603003 Throttle Lever Spring 1 1 1
4 H2603004 Throttle Lever 1 1 1
5 H2603005 Spring 1 1 1
6 H2603006 Self lock tigger 1 1 1
7 H2603007 Switch 1 1 1
8 H2603H08 Sheath 1 1 1
9 H2603H09 Wire (red+ and black-) 1 1 1
10 H2603010 Safety Lever 1 1 1
11 H2603011 Safety Spring 1 1 1
12 H2603012 Right handle 1 1 1
13 H2603013 Bike control complete 1 1 1
14 H2603H14 Wire and cable complete 1 1 1
15 H2603015 Screw 2 2 2 ST3x25
16 H2603016 Screw 1 1 1 M5x30
17 H2603017 Screw 1 1 1 ST3x30

Version 1.01 July 24th 2009




4

ILLUSTRED PARTS LIST

LOOP HANDLE

N — & 5 )
3 L — ~ < 1 _-:
T a ~
5 i I '5
" -
' 3
|
2 )
a4 4
4
4 <
—— 7
Qty.
REF. PART Nr. DESCRIPTION K43 B| K43 L | K48 B| K48 L| K48 B-K| K48 L-K NOTE
1 H2604001 Loop Handle 1 1 1
2 H2604002 Loop Handle support 1 1 1
3 H2604003 Loop Handle spacers 226
H2804003 Loop Handle spacers 1 1 1 228
4 H2604004 Bolt 4 4 4 M5x30
5 H2604005 Nut 4 4 4 M5
6 H2604006 Harness 1 1 1
7 H2604007 Loop Handle Complete 1 1 1

Version 1.01 July 24th 2009




5 [ILLUSTRED PARTS LIST
CONTROL LOOP HANDLE
513
h g /
Qty.
REF. PART Nr. DESCRIPTION K43 B| K43 L| K48 B| K48 L | K48 B-K | K48 L-K NOTE
1 H2805001 Left handle 1 1 1
2 H2605002 Spacers antislip 1 1 1
3 H2805003 Throttle Lever 1 1 1
4 H2805004 Throttle Lever Spring 1 1 1
5 H2805005 Switch 1 1 1
6 H2805006 Pin 1 1 1
7 H2805007 Safety Lever 1 1 1
8 H2805008 Safety Lever Spring 1 1 1
9 H2805009 Allen Screw 2 2 2 M5x20
10 H2805010 Right handle 1 1 1
11 H2805H11 Wire (red+ and black-) 1 1 1
12 H2805H12 Sheath 1 1 1
13 H2805H13 Throttle Cable Assy 1 1 1
14 H2805014 Loop Control complete 1 1 1
15 H2805H15 Wire and cable complete 1 1 1
16 H2805016 Screw 5 5 5 ST4x20

Version 1.01 July 24th 2009




	K43B - K43L - K48B - K48L

